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Client: H.J. Born Stone Co., KS

Report No.: 140007-4

Date: 5/30/00
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TEST RESULTS:
ASTM C 99 Modulus of Rupture
Samples: “SDL” Silverdale/ Cowley County
Specimen Width of Thickness of Ultimate Load Modulus of
Material (in) Material (in) (Ibs) Rupture (Psi)
1 4.034 : 2.491 1848 776
2 4.047 2.557 2137 848
3 4.038 2.466 1948 833
4 4.051 2.511 2048 842
5 4.048 2.b73 2074 813
Average - - - 822 Psi
Average - - - 5.67 MPa

Requirements:

ASTM C 568-96, Medium Density Limestone Dimension Stone

Modulus of Rupture: 500 Psi, minimum
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Client: H.L. Born Stone Co., KS

TEST RESULTS:

ASTM C 241- Abrasion Resistance

Samples: “SDL” Silverdale/Cowley County

Specimen Bulk Specific Average
Gravity ‘ Weight (g)
1 2.134 136.00
2 2.133 140.19
3 2.143 141.56
Average 2.137

Requirements:

Report No.: 140007-10
Date: 5/30/00

Page 2 of 2
Weight Abrasion
Loss (g) Index (H, )
7.142 3.18
7.169 3.17
7.160 3.19
3.18

ASTM C 568-96, Medium Density Limestone Dimension Stone

Abrasion Resistance: 10.0 H,,, minimum
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Client: " H.L. Born Stone Co., KS

TEST RESULTS:

ASTM C 170 — Compressive Strength

Samples: “SDL” Silverdale/ Cowley County

Report No.: 140007-7
Date: 5/30/00
Page 2 of 2

Compressive

Specimen Width (in) Length (in) Ultimate
Load (lbs)
1 2.064 1.950 20106
2 2.058 2:012 17969
3 2.078 1.985 22267
4 2.019 2.065 22393
5 2.055 2.052 21611
Average - - =
Average - - -

Requirements:
ASTM C568-96, Medium Density Limestone Dimension Stone

Compressive Strength: 4000 Psi, minimum.
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End of Report

Strength (Psi)

4996
4341
5400
5372
5127

5047 Psi
34.79 MPa
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Client: H.L. Born Stone Co., KS

TEST RESULTS:

ASTM C 880 - Flexural Strength

Sample: “§pL” Silverdale/ Cowley County
Specimen Width (in) Thickness (in)
1 4.021 1.338
2 4.052 1.292
3 4.054 1-225
4 4.039 1.212
5 4.025 1.278
Average - -
Average - -
Requirements: Not Applicable.
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End of Report

Report No.: 140007-13

Ultimate
Load (lbs)

617
522
446
562
528

Date: 5/30/00
Page 2 of 2

Flexural

Strength (Psi)

772
695
660
774
724

725 Psi
5.00 Mpa
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Report No. 140007-1
Client: H.J. Born Stone Company, KS Date: 5/30/00
Page 2 of 2

TEST RESULTS:

ASTM C 97 - Absorption and Specific Gravity

Samples: “SDL” Silverdale/Cowley County

Wet Dry Volume Density Specific Absorption
Specimen  Weight (g) Weight (g) (cm?) {Ib/ft3) Gravity (%)
1 311.37 289.33 135.01 133.72 2.143 7.62
2 307.28 285.37 132.92 133.97 2.147 7.68
3 323.81 301.93 139.68 134.89 2.162 7.25
Average - - = 134.19 2.151 7.51

Requirements:
ASTM C 568-96, Low Density Limestone Dimension Stone

Absorption: 12.0%, maximum
Density: 110 Ib/ft3, minimum
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End of Report



